S RIVAL

ver.2

(GEARBOX, ENGINE BAY)

MONTAGEANLEITUNG FUR UNTERBODENSCHUTZSYSTEM
(GETRIEBESCHUTZ, MOTORSCHUTZ)

m UNDERBODY ARMOUR INSTALLATION MANUAL

Underbody Armour for:

Volkswagen Caravelle (2015-)
Volkswagen Multivan (2003-)

2333.5806.1.6



> RIVAL

EN Regular fasteners
,.& DE Originale montageteile

EN Regular fasteners
DE Originale montageteile

EN Screw a several turns
DE Fir wenigen Umdrehungen befestigen

DE Bolzen lockern

EN Loosen bolts
= o

EN Movement Arrow
=ssnsdp | DE Bewegungsrichtung

EN Location/Position Arrow
mmmlp | DE Amordrung/Positionsrichtung

EN Screw Arrow
DE Drehungsrichtung




ver.2

S RIVAL

<

EN Ratchet
DE Ratsche

EN Office Knife
DE Biiromesser

M8x25

X2

M8x50

X2

M8x70

X2

h=14mm

x2 | h=25mm

X2







S RIVAL

ié‘ﬁw

3

=P

@ \\ K
\

@><Q%C@j /

e




P
M8=24 Nm




S RIVAL

&Y Mounting requirements:

Underbody Armour is developed individual for each car model.

Underbody Armour must be mounted according to installation manual by an authorized car dealer or by a
special car repair stations.

Underbody Armour is to be installed to original points and holes of the power units of the car.

Installed properly Underbody Armour doesn't scrape another parts and assembly of the car.

Montageanleitung:

Der Unterfahr-/Unterbodenschutz wurde fur jedes Fahrzeug individuell entwickelt. Der Unterfahr-
/Unterbodenschutz ist gemal Installationsanleitung des Herstellers bei einer autorisierten Werkstatt
oder Autohandler zu montieren. Der Unterbodenschutz wird an den originalen Befestigungsbohrungen
der Karosserie montiert. Bei Montage gemaf Herstellervorgaben werden keine anderen Karosserieteile
beschadigt oder in Mitleidenschaft gezogen.

&Y Working requirements:

Underbody Armour is designed for use and drive of the vehicle in conditions considere by the car
manufacture.

While driving the carat speed, cases of collisions with large obstacles and objects need to be excluded.

In the case of a collision with an obstacle Underbody Armour and the vehicle must be inspected in a
specialized car repair stations for damage of the components and assemblies and suitability for further
use.

Herstellervorgaben:

Der Unterfahr-/Unterbodenschutz ist gemaf den Vorgaben des Fahrzeugherstellers zu verwenden. Das
Befahren und Zusammenstol3en von/mit Hindernissen und grof3en Objekten ist zu unterlassen. Nach
erfolgtem Zusammenstol® muss die Funktionsfahigkeit des Fahrzeuges und/oder entstandene Mangel
von einer autorisierten Werkstatt Uberprift werden.



S RIVAL

@&V Warranty:
Warranty period - 12 months.

Gewihr:
Die Dauer der Gewahrleistung betragt 12 Monate.

&V Warranty terms and conditions:

Underbody Armour is installed on the car, with good condition of the body and the assembly parts (the car,
thatwas notinvolved in the accident).

Absence of mechanical damages of the Underbody Armour caused by a head-on crush;

Compliance with all installation requirements;

Absence of powder coating damages of the Underbody Armour;

The manufacturer is not liable for any damage caused to the vehicle, the life and health of people in the
event of breach of the installation and using of Underbody Armour. The manufacturer has the right to
change the design of Underbody Armour.

Gewihrleistung:

Der Unterfahr-/Unterbodenschutz muss ohne Beschadigung und/oder Anderungen an Karosserie
montiert worden sein. Es dirfen keine Sché&den durch die Kollision mit Hindernissen/Gegenstéanden
entstanden sein. Die Vorgaben der Montageanleitung miissen exakt eingehalten werden. Es dirfen
keine Schaden/Kratzspuren an der Pulverbeschichtung vorhanden sein. Der Hersteller Gbernimmt keine
Haftung fur Fahrzeugschéden jedweder Art und gesundheitliche Gefédhrdungen durch fehlerhafte
Montage und Nutzung des Unterbodenschutzes. Der Hersteller behalt sich vor, Design und
Konstruktionsanderungen des Unterbodenschutzes zu &ndern.

All products are certified
Alle Produkte sind zertifiziert

oization
<% fofy

Ny
&
50

\nternatip,
0302\pY

é

AN
ISO
o g

9001 TS 16949



Installation Manual
Muffler Protection 2333.5860.1/2333.5860.1.6 .3 R IVAI—

WWW.RIVALAUTO.COM
Brand | Model | Year Engine | Gearbox | Drive
Volkswagen Caravelle 2015- ALL Manual, Auto FWD;AWD
Volkswagen | Multivan | 2015- i ALL ' Manual, Auto ! FWD;AWD
Volkswagen i Transporter T6 ! 2015- I ALL i Manual, Auto | FWD;AWD
Clam
Bracket P
Skid Plate
Clamp
Nut M10
Washer 10

Grover Washer 10

Nut M10
Washer 10
Grover Washer 10

Installation manual: Content: | |
Name ' QTY | Torque
1. Mount clamp on muffler and fix bracket using nuts M10(A). ! ;
2. Mount cIamp(B) Bolt M8X25 ! 2 pcs. ! 24.0 Nm
3. Mount skid plate: front part mount on bracket using bolts Washor M8 E ggg: i
M8x25, rear part mount on clamp using nutsM10. Washer M10 | 4pcs. |
4. Tighten all screws with required torque Grover washer M10 | 4pcs.
Skid plate i 1pc.
Bracket i 1pc.
Clamp I 2pcs.

Techsupport: techsupport@rival-europe.com



*For more info about compatibility with other models
please see the sticker on the skid plate

VOLKSWAGEN MULTIVAN

Spacer 14mm

No.: 5806.1/6 Engine & gearbox
Year: 2003
Engine: All Skid plate
Transmission: All
FITTING KIT
e 2 pe ' \\
2. BOIRMBXB0.........ocniee e e e e 2 pc
T 2 pe o o
B VVASNET ... oo e e o 6 pe —
i, DIACHOE TAITHY. ..onsessoniminsnsmnunsssnhsnstnnnsnssnsssksssssns sohshusns suns 2 pc
0. SPACEE ZOMMMN.....ccoeciiennenenrmreecesesnnsnnssananressssssssnnsnssassnse 2 pc Bolt M8x25
Washer 8
Spacer 25mm _ Bolt M8x50
* Washer 8

INSTALLATION INSTRUCTIONS

1. Skid plate is installed over factory plastic guard.
2. Screw two original bolts out of rear end of factory plastic guard, then screw bolt M8x50 to these points with spacers 25mm.

3. Screw four bolts out of front end of factory guard.
4. Place rear end of skid plate on mounted bolts M8x50, then fix its middle part with bolts M8x295, then fix its front end with bolts M8x70 with spacers 14mm.

5. Tighten all screws (50 Nm for M10, 30 Nm for M8, 10 Nm for M6). Do not use pneumatic or power tools to tighten.

S RIVAL

WWW.RIVAL4X4.COM



INSTALLATION MANUAL

S RIVVAL

FUEL TANK 2333.5843.1/2333.5843.1.6
WWW.RIVAL4X4.COM
CARBRAND ! MODEL ! YEAR ! ENGINE | TRANSMISSION | DRIVE GEAR
Volkswagen i Multivan i 2010-2015; 2015-2019; 2019- i 2.0 TDI; 2.0 TSI i MT; AT i ALL
Volkswagen I Caravelle 12010-2015; 2015-2019; 2019- | 2.0 TDI; 2.0 TSI I MT; AT i ALL
Volkswagen i Transporter 1 2010-2015; 2015-2019; 2019- | 2.0TDL; 20TSI | MT; AT | ALL
Original fittings
Bracket 1
Bracket 3

Skid plate

Bolt M10x30
Washer 10

Bracket 2

L

Bolt M10x30

Washer 10

Installation manual: Parts listing:

Installation procedure for T5; T6 (except T6.1):

1. Remove original guards.

2. Mount brackets 1, 2, 3 over the original brackets of fuel tank.

3. Remove original front bracket from fuel tank, then fix it with bracket 1 to original threaded apertures with
original fittings (A).

4. Remove middle front bracket from fuel tank, then fix it with bracket 2 to original threaded apertures with
original fittings (B).

5. Screw out left fitting of original rear bracket, then fix it with left part of bracket 3 to original threaded
apertures with original fittings. Fix right part of bracket 3 to original threaded apertures with original fittings ©.
6. Mount original plastic guards. Mark and drill apertures in plastic guard for mounting skid plate to brackets 1
and 3 (E).

7. Fix skid plate to mounted brackets with bolts M10x30 and washer 10 (D) u (E).

8. Tighten all screws (47 Nm for M10, 30 Nm for M8, 10 Nm for M6). Do not use pneumatic or power tools to
tighten.

Name

Bolt M10x30
Washer 10
Skid plate
Bracket 1
Bracket 2
Bracket 3

Qty

6 Qty
6 Qty
1 Qty
1Qty
1 Qty
1 Qty

Torque setting

47.0 Nm

Page 1 of 2



INSTALLATION MANUAL

S RIVVAL

FUEL TANK 2333.5843.1/2333.5843.1.6
WWW.RIVAL4X4.COM
CARBRAND ! MODEL ! YEAR ! ENGINE | TRANSMISSION | DRIVE GEAR
Volkswagen i Multivan i 2010-2015; 2015-2019; 2019- i 2.0 TDI; 2.0 TSI i MT; AT i ALL
Volkswagen I Caravelle 12010-2015; 2015-2019; 2019- | 2.0 TDI; 2.0 TSI I MT; AT i ALL
Volkswagen i Transporter 1 2010-2015; 2015-2019; 2019- | 2.0TDL; 20TSI | MT; AT | ALL
Original fittings
Bracket 1
Bracket 3

Skid plate

Bolt M10x30
Washer 10

Bracket 2

L

Bolt M10x30

Washer 10

Installation manual: Parts listing:

Installation procedure for T6.1 2019-

1. Remove original guards.

2. Mount brackets 1, 2, 3 over the original brackets of fuel tank.

3. Remove original front bracket from fuel tank, then fix it with bracket 1 to original threaded apertures with
original fittings (A).

4. Remove middle front bracket from fuel tank, then fix it with bracket 2 to original threaded apertures with
original fittings (B).

5. Screw out left fitting of original rear bracket, then fix it with left part of bracket 3 to original threaded
apertures with original fittings. Fix right part of bracket 3 to original threaded apertures with original fittings ©.
6. Separate original guards.

7. Install front separated original guard. Do not use part of original guard that cover fuel tank.

8. Install skid plate and align installation holes (D).

9. Mark cutting line on front part of original guard (E).

10. Remove skid plate and front part of original guard and cut it using marked line (E).

11. Install and fix front part of original guard that you cut.

12. Fix skid plate to mounted brackets with bolts M10x30 and washer 10 (D).

13. Tighten all screws (47 Nm for M10, 30 Nm for M8, 10 Nm for M6). Do not use pneumatic or power tools to
tighten.

Name

Bolt M10x30
Washer 10
Skid plate
Bracket 1
Bracket 2
Bracket 3

Qty

6 Qty
6 Qty
1 Qty
1Qty
1 Qty
1 Qty

Torque setting

47.0 Nm

Page 2 of 2



*For more info about compatibility with other models
please see the sticker on the skid plate

—Insert nut M10

|

VW MULTIVAN TS5/ T6
Bolt M10x30

Bracket 1

No.: 5845.1/6 Differential Washer 10 _
\\
d
Year: 2003-2010; 2010-2015; 2015-
Engine: 2.0 TDI Insert nut M10x65/20 Bolt M10x30
Transmission: AT vvaener 10
1 BOIEMAOX25 ..o 8O Z4 13 Z
T | SN / > e
<1 = 11 ) € R DU St T SR | - -
d.Insert nut M0, .. 2PC P Bolt M10x25
SR = Tol 1] L PR e T | < - - \\ VWasher 10
S S e I | ¢ - =t &
. /

o Skid plate

Bolt M10x25 ‘ Bracket 2
VWasher 10

INSTALLATION INSTRUCTIONS

1. Place insert nuts M10 over apertures in body of the vehicle near front end of differential, then fix bracket 1 to them with bolts M10x25.
2. Place insert nuts M10x65/20 into apertures of differential underframe, then fix brackets 2 to them with bolts M10x25.

3. Fix differential skid plate to mounted brackets with bolts M10x25.

4. Tighten all screws (50 Nm for M10, 30 Nm for M8, 10 Nm for M6). Do not use pneumatic or power tools to tighten.

S RIVAL

WWW.RIVAL4X4.COM




Installation Manual
Muffler Protection 2333.5860.1/2333.5860.1.6 .3 R IVAI—

WWW.RIVALAUTO.COM
Brand | Model | Year Engine | Gearbox | Drive
Volkswagen Caravelle 2015- ALL Manual, Auto FWD;AWD
Volkswagen | Multivan | 2015- i ALL ' Manual, Auto ! FWD;AWD
Volkswagen i Transporter T6 ! 2015- I ALL i Manual, Auto | FWD;AWD
Clam
Bracket P
Skid Plate
Clamp
Nut M10
Washer 10

Grover Washer 10

Nut M10
Washer 10
Grover Washer 10

Installation manual: Content: | |
Name ' QTY | Torque
1. Mount clamp on muffler and fix bracket using nuts M10(A). ! ;
2. Mount cIamp(B) Bolt M8X25 ! 2 pcs. ! 24.0 Nm
3. Mount skid plate: front part mount on bracket using bolts Washor M8 E ggg: i
M8x25, rear part mount on clamp using nutsM10. Washer M10 | 4pcs. |
4. Tighten all screws with required torque Grover washer M10 | 4pcs.
Skid plate i 1pc.
Bracket i 1pc.
Clamp I 2pcs.

Techsupport: techsupport@rival-europe.com



	2333.5806.1.6_21_lg
	2333.5860.1_21_lg
	23333.5843.1.6_21_lg
	2333.5806.1.6 Инструкция по установке
	2333.5843.1,2333.5843.1.6_лист 1
	2333.5843.1,2333.5843.1.6_лист 2
	2333.5845.1.6 Инструкция по установке
	2333.5860.1_6(2333.5860.1)_Volkswagen_Transporter T6_15-_ZG_AL_instr_ENG_




